=R 4 e Hh el

Super High Speed Intelligent Wrist Bending Machine

{5 F i B AN T 1A
INSTRUCTION MANUAL AND PARTS LIST







i FH 8B INSTRUCTION MANUAL




ZE=FM
SAFETY OPERATION
1 REFREREENX
Safety symbols and definitions

2\ BEEREAETRIRR
Warning label and show tag

3 REHERHERR

Basic concept for safety measures

1) « NAMBER
Application and purpose

2)  ITEHIE

Working environment

4 . REBERHEEE

Safety operation and advert

1)\ FFEMZHE

Unpacking and transportation

2)  RERER

Installation and preparation

3)  BEIEEW

Operation advert item

4) \ RFESKE

Maintenance inspection and repair

e F 1 RA B

INSTRUCTION MANUEL

1 EEMEIETIRR
Warning label and show tag

1) EERRIR
Warning symbol

2) .\ EEimif

Direction of operation

3) .\ HEZEHRIR
Earth wire symbol

4)  RERE
Safety devices

2« FEMERER

Names of major parts

3 . HLESHAS

Machine Specification

4 . BIRSHEM
Work table and motor

1) . BIr
Work table

2) .\ BILSKE®
Motor and V-belt

5. REK
Installation

1) HIRREER
Installation of sewing machine

10

11

11




2) \ MhEEE

Ground wire connections

3)  BENRE
Cotton stand

4) .\ H=BHEE

Lubrication

5) KN HEHRIEENRI T E

Checking the machine pulley rotating direction

6 \ ELUFIRER

Correct Operation

1)\ §HFnz

Needles and Threads
2) | HEIRE

Installing the Needles

3) \ F5IT%
Threading the lower threads

4) . ZF5| k%
Threading the upper threads

7\ 484
Sewing

8 \ LEFHIHNIETS

Thread Tension

1) FTERRE
Adjusting the thread tension

2) « BESENFT

Total enter air pressure the dint regulate

3) .\ EBFHERSIE FETS

Presser Foot and Drag along a round Pressure Adjustment

4) \ ERFERIGE TR

Press feet and drag along a round to lift to cut over
5) \ HERAIREIAT

The machine needle cool off discharge to regulate

6) \ PFTETHKE
Stitch Length Adjustment

9\ FitkE

Cleaning
1) « HEE®

Daily cheaning
2) .\ HEMER

The lubricant replace

10« iFTFRE
Standard adjustments

1) IEATEHT
Needles bar height adjustment

2) AT EMREX

Needle and looper timing adjustment




3) v IFTIHE X FOHL ST RYIE)BR
Timing of loopers running clear of needles

4) « PFTIHEETIR
Needle guard adjustment

5) . ERHASEREE
Feed dog height adjustment

6) A EITEkER
Upper thread take-up thread guide adjustment
7).\ KALREHAYVEEE
Thread release shaft adjustment

8) . TTikar g%
Lower thread take-up timing adjustment

9), BikihE
Installing the lapper

10) « HEECHOIETY
Drag along a regulate of round

1) BESEET
Pressurization parameter adjustment

28

29

30

30

31

31

32

32

33




ZEFM
SAFETY OPERATION

v REREREEX
Safety symbols and definition

(1) B FEFRE: BEVNSEE, TEEASHEXBEHREE, ERAL
R E S lRaG.
Warning. caution symbol:When you are operating the machine,please pay
attention to the related parts or devices,to avoid get hurt by these parts or
devices.

(2) B IOIRE: NSRRIER, TEEHMBHRERE, BRFHEMEAS
ERAL S B 1545.
Warning. be careful symbol:When the machine is running,please pay
attention to the moving parts or devices,to avoid the hands or body get hurt.

(3) \ EMEARE: HRRER, HRSHERERE
Earth wire symbol: When the machine is running,please make sure the machine
is connecting well with the earth wire.

® P> P

2« BEEMRIETIRRA
Warning label and show tag

(1) IPFRE: VSHREN, IREHNHRRE, BEFREMASTUZ
El#545.
Finger guide:When the machine is running,please pay attention to the running
parts or devices,to avoid the hands or body get hurt.

(2) . H&FPR: BARMEENRY, NWBEHTHERHEEZ~ERIFHHESI
MASRZ.
Earth wire symbol:Make sure the earth wire is connecting well,to avoid affect
people's safety by environment or static from other factors.

® P>

(3)  #EFFR: HSRECEHRNFERERE, LUERRIL SRR
R,
Turning symbol: When the machine is running,please make sure the machine's
running direction is correct,to avoid the machine get damage by this problem.

(4)  BERR: NRRESERN, BERE (0: HER. KHiRE.
AGAUT'O" A %) B SIHREEIN, LUREAS RS,
Warning symbol:When the machine is running,please make sure
Do ot operate without eye guard (eg:needle guard. belt cover. earth wire ect.)the parts are in the
oo e e et correct places,to assure people’s safety.




3« REHEIELRG S

Basic concept for safety measures

1)

2)

v MAFES

Application and purpose
AARFFFEZBEYN R ARSEFITUNE MR, BRATRRE. THEEFERERS
LR fER BT RSN

The industrial sewing machine developed by our company is for improving production's
efficiency in sewing business,we don't recommend you to use the sewing machine which

is not the same purpose for you sewing.

v TAEERME

Working environment

(1) TEEERESEEBRIRNTIERE
The machine is not suitable for working in the extremely temperature and humidity
environment.

(2) TEBEFPI, BOLEBSESRNMTS.
The machine is not suitable for working in outdoor,or the place where is strong sunlight.
(3) TNEEETFAXRE, Bilt. BEMEYERRIES.
The machine is not suitable for working in the environment where is full of dust,or have
causticity or radioactivity matter.

(4) TEAEHEEERBELETT 0 % 1EE.

The machine is not suitable for working if the fluctuation of the voltage is exceed 10 %.

(5) THEDIAFSITERREHRE.
The machine is not suitable for working if the voltage not in accordance with the motor's
standard.

(6) TESESBREHRE, SIMEEN~EEER, BHEANXEA.
The machine is not suitable for working in the areas where is high electric current
transducer,or strong electric current. strong magnetic-acoustic from high frequency
soldering machine.




4 REBRERAIE

Safety operation and advert
1)\ FFEFEH

2)

3)

Unpacking and transportation

(1) MEHEEEFFRIAGESELFFRICER—H, FHERAEFIERTF.
When the machine is putting or transporting please make sure it is the same direction with
the up sign,and unpacking the machine at the top of the carton.

(2) MEFERENRN, TERFEERHRIFBLL
When you are taking out the machine from the carton,please don't catch the place which
is near of the needle by your hands.

(3) BEWREH, V7EN[SEZRINRIET.

Please don't let the machines get strong shock or hit when the machines are transporting.

 RERER

Installation and preparation

(1) MHBRERLERE, BRSIREAENATRERIMISRARR.
Make sure the table is installed firmly,to avoid the talbe can't bear the weight because of
the installation's mistake.

(2) REIBHNBEN, EEFEHEES SEMNIBRUREEEN TENE.
Choose the proper sunlight place or reasonable place to installation the machine so make
sure the environment comfortable.

(3) RIBEMAERREARERZZEN.

According the motor's instruction to install the motor.

(4) ERFTHREER, VI7IMMIZEIR.

If the installation is not completely finished,please don't connect the electric power.

(5) EERKELZ, EEFNR. BHIMNTERE.
Install the wires carefully,and connect the machine. motor. and electrification devices
well.

(6) TEEHRLEEWE. MRnEm9iE.
Don't put anything on the electrification wires.
(7) BEFRERINE.
The wires should be far away from the drive.
(8) EEfEiFiEhL:
Connecting the earth wire well.
(9) MRMEMRIFEHITRESRKEFENEI, UMRENFHNERERSRS
HIHRAE.
The operators should be get a safety and skilled training,to make sure the correct and
safety operation.

. BfEEEER
Operation advert item

(1) UIRAIEREER, EmFRERE.

The lubricant oil and silicon oil can not be spattered in the eyes.

(2) ERIBBMET, RERANERREEH.

Use the special lubricant oil when you are lubrication.




4)

(3) EEBEIERN, YAARBFRBINFZNSEERGL.
You can not put your hands in the moving parts when you want to turn on the electric
power.

(4) HBAERITBRA2EHE @ SR ERE—H.
Make sure the machine's turning direction is the same with the turning direction sign
before you operate.

(5) MRIFEFTHHIFE, HHRFHIFRER, HRILEZEREFHEKRE.

If the machine have belt cover. needle guard. ect please make sure they are all installed.

(6) ERANRE, FE. KLXFVIRENSHEEBIEML
Don't let your fingers. hair. ect near of the needle or moving parts when you are
operating the machine.

(7) Tk, ®HEE, HAFXHABRIR

Turn off the electric power before you threading or changing the needle.

(8) NMERHBEE, —EEICFRARIR

Turn off the electric power when you don't need use the machine.

(9) EAE, MBREMMEHAREFMSSIK, EBAIYHTERIR
When you are operating the machine,if the machine get any problems or unusual noise
or strange smell,please turn off the electric power immediately.

« RIESRIE

Maintenance inspection and repair

(1) RIENRRYEIP SHIZEH L TR AR AN RTTRK

Machine's maintenance inspection and repair should be finished by special technicists.

(2) WHRRINEF SEE L FBETRBRIRIRES TIHT.

Turn off the electric power before to maintenance inspection and repair.

(3) MREABAHEDIL, TEFHIERERMATHET.

If use clutch motor,please make sure the motor's electricity is out.

(4) H2EREPREREERINERERMGE.

Use the special parts in your maintenance inspection and repair.




e A iRA
INSTRUCTION MANUEL

1 EEREIETRIFR
Warning label and show tag

ERNBREHEEERIRERIE, BRREERRELURS, BERESHIEMNEHRKER.
Please follow the instruction on the labels at all times when using the machine.if the labels have
been removed or are difficult to read,please contact your nearest Brother dealer.

. 1)
1) | &R 2)

Warning symbol

AOAUT ION A

Do not operate without eye guard
and safety devices.

Before threading, changing needle.
cleaning etc. switch off main swicth.

2)  #HEHRR

Direction of operation

3) . HiZkFRIR

Earth wire symbol

4)  RERE
Safety devices
(1) PIERE
Finger guard
(2) PRE&EBHInEE
Thread take-up cover
(3) HEHFE

Pulley cover,etc

||l‘-' ITTHITTHI i
cg:'\ [N ﬂ)

<Rear view>




2 . BEHRBIR

Names of major parts

p
7 1
L. %% 5. JME 9. BHE 13. HBhES
Machine pulley Oil window Pulley cover Assistance round
2. BlER 6. BiLE 10. AR DA 14. BE#R
Front cover Lapper Motor Pedal
3. FERD 7. 5|4%EE 11. iR X 15. TARATFF X
Presser Thread take-up cover Switching Light switch
4. §H4F 8 IFRE 12. {NEEH B IR 16. 548
Needle bar Finger guard Steel table Blow air gun
-




17. ¥ E &R
Press a Assistance round
manometer
18. FERE %k
Press a feet manometer
19. HEEE Y HI AR
Assistance round control
20. Bah5T]

Auto scissors

21. BIEE

Feet

22. BRI
Electromagnetism valve
23. WiERR
Filter

24. BE#ESEQ
Enter spirit

25. /B
Keep scraps bag
26. LA R
Upper thread nipper




3\ HlEEAAE

Machine Specifications

PEREALA

Specifications

M2 Type

e ER
Two Needles
Thin Materials

Wt ER
Two Needles
Medium Materials

= st R}
Three Needles
Medium Materials

=R
Three Needles
Heavy Materials

BEoHER (5t/ M)

Max.sewing speed (spm) 4800 4800 4500 4500
BRARKEKE (mm)

Max.stitch length (mm) 3.8 3.8 4.8 4.8
EMBHESE (nn) _ _ N N

Feed dog lift height = 10mm = 10mm =10mm =10mm
2515 ik o R K| RN BRI
Stitch Characteristic Thin Materials Medium Materials Medium Materials Heavy Materials
A TVx64 14# TVx64 18# TVx5 18# TVx5 21#
Needle

R é‘ 2 : I-I SRR A I~

R LA 14 7 7.3 tex x 3(42 © 803L/3), ALk UKL 4ELL
Thread Type

§HiElsE (AR
Needle gauge (Standard)

6. 35mm

6. 35mm

3. 17mm

3. 17mm

KRN
Motor

N HEEHHL600W/ 7500 B 550W/750W (i fR) B UK HAL
Bottom hang Motor 600W/750W OR 550W /750W(Servo ) Direct Drive Motor

ERER: W 43005 /43
Normal sewing speed (spm) : Two Needles 4300

=4t 4000%t/4y

Three Needles 4000




4 . BRSEN

Work table and motor

1) & )
Work table

ARER

SREE
0O
[y N
55N
e 4 FTRENEY A

\_/o o .N
° A

BIEE AR

amrEe

S B EE




2) . BNER®
Motor and V-belt

AN\ ¥ & / CAUTION

FrESBERENBRELERRSHEEUBIIRFA[FEDL2 5 m m HIES.
All cords which are connected to the motor should be secured at least 25mm away from
any moving parts.

PRET TR AHERESK, TREAKHIMIAETERLZ. B, BRI LZNRFEY
Furthermore,do not excessively bend the cords or secure them too firmly with staples,
otherwise there is the danger that fire or electric shocks could occur.

RERSERENBRMNERIETE.

Install the correct belt cover which corresponds to the motor being used.

@ HRIBEEENER. HREE, UBEREEMNRE.
Be sure to connect the ground . if the ground connection is not secure , serious electric
shocks will result.

(1) IEMEEEB.

Select the correct motor from those listed in the above table .

(2) REERF, SwSRBHERFMEBRE
Refer to the instruction manual for the motor for details on installing and using the motor.
H #l / Motor

RO THEEHML 600W
(Servo ) Bottom hang Motor 600W

IR FHTREEML  750W
(Servo ) Bottom hang economy energy Motor 750W

(fAlfR) EIXEEHL  550W/750W
(Servo ) Direct Drive Motor 550W/750W

(3) BEHzmthsv BF
Motor pulley and V-belt

71730 . DPullkéy O.D 85| 90 | 95 [100 | 105|110 | 115|120 | 125 | 130

M4}

RHMRT (3 .
Belt size (inches) M4k

o

(4) KEAM vV BFH
The belt should be an M-type V-belt.

10




S\

=

Ik
Installation

1)

 HISRRERER .
Installation of sewing machine

(1) P25, #F, HRER. NEEAXE. FEEAXRSEREEKE
Use sets of bolt , Reduce earthquake mat, side fix Cape support, empress fix
Cape support and bedplate mutually allied connect .

(2) B=HEHERRGRBEANNEZRERN, BRIIRETARL.
Reduce three cylinder form earthquake rubber mat to stuff into a machine base, place
machine again at the bedplate.

(3) F125T. BF, BNEEAXE. BEIERIESHSHEEE.
Use sets of bolt, Side fix Cape support, empress fix Cape support and machine
mutually allied connect

(4) RETBISEEESRL.

Press the diagram to show machine fix on the bedplate.

(5) NREEREFHRENETRESINFZFLRETT, BEXRERE.

Assuer the motor belt orller and machine roller in a same lever when fixing the machine.

/AN & & / CAUTION

e & © & 00

FHEWHEARAZRIENE.

The sewing machine should only be installed by a qualified technician.

REMERL, BEMNEOMIENZHEENE T EAHXLRNRE @

Ask your Brother dealer or a qualified electrician for any electrical work that may need
to be done.

HTFHERERE, REMSZSULERAL EHEEL.
The sewing machine weighs more than 49 kg.The installation should be carried out by
two or more people.

RETER, MABSLRNRERIFZ BTG T TR TR,
Do not connect the power cord until installation is complete,otherwise the machine will
operate if the treadle is pressed by mistake,which could result in injury.

R IER . BRUER, DIBRWHES|I KM EEY
Be sure to connect the ground . if the ground connection is not secure , serious electric
shocks will result.

WRETHFE, BRERTNEE.
Install the pulley cover to the machine head.

11




P& S AE R =
Machine bedplate press to pack sketch map

12




2) .\ HhEkEE
Ground wire connections

(1) 4% 8 7= o B E i R e 2 5 AL

U ] T — )

Connect the ground wire to the sewing m-
achine head and motor.

(Use the correct type of ground wire and
washer)

Remove lower thread guide holder screw
0.

Secure the ground wire @ to the sewing
machine head with screw @ and washer @.
Pass the ground wire @ through the hole in

—f the table.
Connect the ground wire @ to the motor in
/ accordance with the instructions in the in-

struction manual for the motor.

3)  BRENRE
Cotton stand

(1) F2 R 2 20 20 25 0 B PR 4 2 2R 8.
Assemble the cotton stand while referring
to the cotton stand instruction manual.

@) LI ZHEEEGRELEILL @ .
Install the cotton stand to the cotton stand
mounting hole in the work table with nut @.

13




4) .\ H=BHYEE

Lubrication

/AN ¥ & / CAUTION
e, &G EPHSEMTE, DUl AEE N IR A3 R, g inE.

Be sure to wear protective goggles and gloves when handing the lubricating oil gets into
your eyes or onto your skin,otherwise inflammation can result.

FEARSIEOCT . DIV R, 75 2 S 0K ek A s .
Furthermore,do not drink the oil under any circumstances,as it can cause vomiting and
diarrhoea.

TV I SR ) LB AN B T
Keep the oil out of the reach of children.

* T € WL HLAS DT, FEALE A A
I, #ERF A —E e, i
FEAE TS B8 S 47 R
The sewing machine should always be lub-
ricated and the oil supply replenished before
it is used for the first time,and also after lo-
ng periods of non-use.

s Vg P A A i .
Use only the lubricating oil(Nisseki Sewing
Lube 15)specified by Brother.

(1) BETH i 25T @,
Screw on to encourage bolt @.

(2) R b =} @CEAEHL E AL L.
Will encourage funnel @ to place to enco-
urage bore top in the machine.

(3) 38 3 s <1 @FE AL A FUniA i @
Pass to encourage funnel @ to go toward
to add to note lubricant € in machine.

(4) IRy @ B REARIME @R
i E.
Add to note lubricant @until the amount of

oil attain an oil window @ the position of the
designation.

Upper reference line

14



AutoCAD SHX Text
1000ml


5)  KNKHREERTE

Checking the machine pulley rotating direction
[ A\ iE &/ CAUTION )

A G4, IBAEMIRSENTMU SBR[ ZTRNG, URERAZHERRRIT.
Do not touch any of the moving parts or place any objects against the machine while
sewing,as this may result in personal injury or damage to the machine.

N
J

(D 4ftr i, JPRITR, BRER TR, &F
BRI s T @.
Insert the power cord plug into the wall
outlet,and then turn on the power switch.

* A AR A R, 1E TR B LA
HB 2 AL
f the direction of rotation is reversed,chan-
ge the direction of rotation to the correct di-
rection while referring to the instruction m-
anual for the motor.

(2) FERT3- 4R KL, ANEAL SIS e
= T2500spm .
For the first 3-4 days of use,do not run the
machine at 500 spm lower than the usual
speed.This will help contribute to a longer
service life for the machine.

15




6 \ HEEIRES

Correct Operation

1)\ §HFng
Needles and Threads

SALHERRBERTE, HERER.
The needle and threads to be used vary depending on sewing conditions.Select the correct
ones by referring to the table below.

2%/ Thread
$t/Needle L% /Upper thread T4 /Lower thread
14# 2h 2 #50 2 8#60
18 # b 2% #30 2h 2 #50
21 # 44 #20 2 & #30

2) .\ EERE

Installing the Needles

A\ i

& / CAUTION

RERNEE, KXARR, UGRTRESEIRREERMERDRE.
Turn off the power switch before installing the needle,otherwise the machine
may operate if the treadle is pressed by mistake,which could result in injury.

(D) ¥ Bofe B4k @ B .

Turn the pulley until needle holder@ is
raised to the highest position.

@) I TP e IRET @, HEHLET @FENE

K @ ML, EKEIR @.

Loosen needle set screws@,hold needles @
with their long grooved side facing front,i-
nsert them into needle holder@all the way,
and fasten the needle with needle set screws.




3) « B3Ik
Threading the lower threads

( A\ & 7 / CAUTION
RS, XA, URNFITRENEBRATHE, ERGE.

Turn off the power switch before threading the upper thread,otherwise the mach-
ine may operate if the treadle is pressed by mistake,which could result in injury.

|

RETEREREZSL
Pass the lower threads as shown in the figure below.
( N\

T'e/r{ '

GVEH

Ul

@l

o

4) . F3| k%
Threading the upper threads

[ A & & CAUTION )
FF, SXABRIE, URVEBAEENEFELATHE, ERGE

Turn off the power switch before threading the upper thread,otherwise the mach-
ine may operate if the treadle is pressed by mistake,which could result in injury.

RETEREREZS%
Pass the lower threads as shown in the figure below.

17



AutoCAD SHX Text
50-60mm

AutoCAD SHX Text
50-60mm


7\ 44
Sewing

-

¥ &= / CAUTION

A

FSUEERANZRERFRAENRERE, URERGE.
Attach all safety devices before using the sewing machine.if the machine is used
without these devices attached,injury may result.

FSWHETHNREFVIMEIRE, ARTERE, EXGE.
Turn off the power switch at the following times,otherwise the machine may op-
erate if the treadle is pressed by mistake,which could result in injury.

ZRL AT
When threading the needle.

gt AT.
When replacing the needle.

ANEBETTET.

When not using the machine and when leaving the machine unattended.

YT, BFEAEMBERNEHERTRG, URERAFGERZH R
Turn off the power switch before threading the upper thread,otherwise the mach-
ine may operate if the treadle is pressed by mistake,which could result in injury.

J/

(1) J& 46 R A @S R A, T4 11T
FERSS, FATT46 Hs RS AR.
Switch the power on, step down on pres-
ser for lifter pedal @ ,place a fabric under
presser foot,and release presser foot lifter

pedal @ .

(2) HIFS LIS IR @, HLERTTURIZAT.
Depress treadle @ to start the machine.

(3) GEMSE s, BYMWraELk.
After sewing the work keep sewing until it
reaches thread cutter @ ,and then cut the
threads with thread cutter@.

18




8 \ ZEHIAYIETS
Thread Tension

1) IEHERRRE
Adjusting the thread tension

( N\
Upper thread
C) TR S
Lower thread *
. J

1EfRY 45198/ Good stitches

FHAHY4E1/Loose , bad stitches

*  IRE\ARRESIER, FEFBEL. KEORE, AR SENEFIRR.

Thread tension differs with sewing conditions.Adjust it to suit your particular sewing conditions

Less tension More tension

Less tension More tension

2) . BRHSENET
Total enter air pressure the dint regulate

— '\—ﬁ

More tension Less tension

s - -
( ® —
o

19

(1) Wi ERE[EHES, FTHEENRE.
Adjust the upper thread tension properly by
turning upper thread adjusting screw @.

(2) FESETREREMIZS, FTHTEHNE
Adjust the lower thread tension properly by
turning lower thread adjusting screw @.

(1) 38 3 e i et @, B SR T),
5 1 775 2 B R A R ALk R
Adjust the total enter spirit pressure by tur-
ning wing nut @ to such a level that it is ju-
st enough to keep the work from slipping .




3) . EBFHERSIE SETS

Presser Foot and Drag along a round Pressure Adjustment

ST Less LD ‘
iliﬁ . tensionn-t More'y 5
Less UMore tension

tension— .
tension

4) \ [EMFIERIAEYR

(1) J 3 i 17 et @, IR S 7,
A8 s 7036 2 BR AR S A ML K.
Adjust the presser foot pressure by turning
wing nut @ to such a level that it is just en-
ough to keep the work from slipping .

(2) FHHLSSECAH MiBhite, R AT LLiE
RL A et @ HEAT IS
In case of Model - SP and - PL , the pull-
er pressure can be adjusted as appropriate
to the work by loosening adjusting thumb-
screw nut @ .

Press feet and drag along a round to lift to cut over

5)  HSHRARERET
The machine needle cool off discharge to regulate

4 ‘ rl:.’\‘g\q -

J: O

Less tension

20

(D@L EAFNTIER @ FATE, JaiskE
BRSNS i R B AR
HHE%E [F] I HE .

Pass an or so glide hand slide valve @, To
left slippery, The empress step pedal to p-
ress feet to lift, Rightwards slippery, The
empress step pedal to press feet and drag a-
long a round to lift in the meantime.

(D) WL Rk @, LB IR
Lo
Pass to regulate a spirit mouth to deal with
contact @, Adjust the machine needle co-
ol off spirit blow of mouth tolerance.




6) \ ETHETHKE
Stitch Length Adjustment

N 7 & / CAUTION

A WHETEKER, L£XHBRIR, URNIFARENEFATHR, EXGE.
XABIRE, FHEBRBNTE2LTELRS, FAETETERE
Turn off the power supply before adjusting the stitch length,otherwise the mach-
ine will operate if thd treadle is pressed by mistake,which could result in injury.
However the motor wall keep turning even after the power is switched off as a

result of the motor's inertia.

Wait until the motor stops fully before starting work.

N
J

. J/

==
AR

NOTE:

* MR EHER LR RN FRRETHKE,
RBESINER, ATLUFRETNIKE.
The numerals on the machine pulley scale
represent the stitch length(mm) however the
actual stitch length will vary depending on
the type and thickness of material being used.

(DATIFHI i O .
Open the front cover@ .

(2) # NEERTE LR @5, E kiR
7 T AR e 2 e i
While pressing the feed adjustment button
@ .turn the machine pulley toward you slo-
wly,(The feed adjustment button @ will m-
ove further inward.)

(3) RN RN E T, Sy, B i
LEHPE N @.
While still pressing the feed adjustment b-
utton @,keep turning the machine pulley
until the desited numeral appears in the c-
enter of the pulley cover windows @.

sk BUTEOR, AN, AT (R
TR B AL
The higher the value of the numeral, the la-
rger the stitch length becomes.
Release the feed adjustment button @ .
(Check that the feed adjustment button @ p-
ops back out again.)

(4) 75 LA 5.
Close the front cover.

FSWAENBRTEFIEETE, BTEEETE, SRR RT R

Do not press the feed adjustment button while the machine is operating,as doing so may damage the

machine parts.

HPHF PR HEARE, DIFTEER, EESHEHRRIEREE.
When sewing with the stitch length set close to the maximum length,you will need to adjust the nee-
dle guard in accordance with the type of material and the type of thread being used.

21




* TR FBRREENIS RE AR RIFRE M R MAX R B E.

The table below shows samples of stitches made with a highly elastic tabric and a fabric which is

not so elastic.

Adjust the puller feed by referring to this table.

TR R B A HERY) RS
Puller feed Fabric with high elasticity Fabric with low elasticity
iE
Correct

Feed direction

A B H A 1T 4%

Neither non-alignment not sewing wrinkles

Feed direction

EAUNENITRERCEEAE

Neither non-alignment not sewing wrinkles

/ Vi

SURE /S o
Insufficient
2305 i ify HLAT 4% 2305 i ify HAT 4%
Non-alignment and wrinkles Non-alignment and wrinkles
U
Excessive

2 T Hh TR T

Non-alignment and very wavy

LR B TR T

Non-alignment and very wavy

22




9\ FHiRAIE
Cleaning
*  ATHPISRMENBRIFNERSES, LEFRIITUTERERE
The following cleaning operations should be carried out each day in order to intain
the performance of this machine and to ensure a long service life.

A ¥ & CAUTION

A BRZA L AIRERIR, EREXIEEHRTIRMENER, BV SBEED), SR
FEBEHN T2 FIEEAEFIRERTE, NRESEPNRERIREK, TESS
HEIMGE
Turn off the power switch before carring out cleaning. The motor will keep turni-
ng even after the power is switched off as a result of the motor's inertia. Wait unt-
il the motor stops fully before starting work.

The machine may operate if the treadle is pressed by mistake,which could result
in injury.

® MR ERLIRIE B A RHMET ERFBRAFE, AR it N BRES F0 5L BR T H ILAE
K. EEAERTAERBULEEH, UL SHIXRFEE. 121281t 308 hE
MEILEB BN,

Be sure to wear protective goggles and gloves when handling the lubricating oil,so
that no oil gets into your eyes or onto your skin,otherwise inflammation can result.
Purthermore,do not drink the oil under any circumstances,as it can cause vomiting

and diarrhoea.
Keep the oil out of the reach of children.

1) « HEAR
Daily cheaning
( ) (DATTF X @, JEHLI AT B 28
s D K.
Open the looper side plate and clean away
any thread scraps and other rubbish.

() iF¥E e, K& X .
After cleaning,close the looper side plate @.

(G o4
Checking
_ y for B 2k A LR 27 5.
h6ck that the threads are threaded correctly.

WAREHR OHUR, LT
If the tips of the needles are broken the bro-
ken needles.

23




2) \ EEHER

The lubricant replace

east once every six months.

1) -

N
* T E DR H EH IR
The lubricating oil should be changed at 1-

(1) R G s B A TEO e @ T I
Will connect an oil box to place is put glib
-tongued @ an underneath.

O (2) BEITCHIRET @, A4 HLas HL A5 it HE L
o % Screw on to put oil bolt@, cject the dirty
© oil in the machine.

_/
e (3) B e L s @
— Finish put empress the oil Xuan top to put
oil bolt@.

(4) FeFT I iRET @.
Screw on to encourage bolt@.

(5) K i <} @7 B AENL & L L.
Will encourage funnel @ to place to enco-
urage bore top in the machine.

(6) J 3 hnt s <+ @FENLE: HnvEEHE I @
Pass to encourage funnel @ to go toward
to add to note lubricant € in machine.

(D) I @ B2 EIXFNE @R
frH.
Add to note lubricant @ until the amount of
oil attain an oil window @ the position of the

designation.

24



AutoCAD SHX Text
1000ml


10\ PFHIRE
Standard adjustments

/N £ = / CAUTION

O
o

A

BB 43P At R ae AR X AR AN RZAT.
Maintenance and inspection of the sewing machine should only be carrined out by
qualified personnet.

FEREATYESR . N, BER, HEEOZHEBREIBEARAAR.
Ask your dealer or a qualified electrician to carry out any maintenance and inspec-
tion of the electrical system.

Wi FFERIREI AT IE R S N IRIE O LR FF, BN REIRBRERMAEN R, SHGE
Wi fE, HTRMBEINSRELESERT, ERNEFENT2FIEFE TRE.
Turn off the power switch and disconnect the power cord form the wall outlet at t-
he following times,otherwise the machine may operate if the treadle is pressed by
mistake,which could result in injury.
*EWTRE. . HIPR; EERS BN, MkEXE.

When carrying out inspection,adjustment and maintenance.

When replacing consumable parts such as the looper.

M — LR, BIRFRLIYIET, HEEEBETREMEHEE.
If the power switch needs to be left on when carrying out some adjustment,be ext-
remely careful to observe all safety precautions.

MRLZEIFRERE, L IMERKM, UFRRILSER R ERRE.

If any safety devices have been removed, be absolutely sure to re-install them to
their original positions and check that they operate correctly before using the mac-
hing.

J/

25




1)« ELEHT
Needle bar height adjustment

N o)

26

VATTHLE @ L. Rl R B AL @R
BUEHEEH R @Al @ L B

Adjust the heights of the needles @ .

At this time,adjust so that each needle @is in
the center of the needle hole@in the needle
plate @®.

(DATTHIRET @, FAITIEI @
Remove the screw @,and then remove the
presser foot@.

(2) ¥ezh Beivke, AEEHAT N BB LR AR &
Turn the machine pulley to drop the needle
bar to its lowest position.

(3) BT IZE @, FATTEHAT S @ R B4
B @FEEH AR @I I 14mm.
Remove the rubber plug@,loosen the nee-
dle bar clamp screw@and adjust so that the

distance between the botton of the needle
clamp@and the top of the needle plate@is
14mm.
* Bt BE, B BT A o s,
BB AR A EE 25 2 09 13mm.
If the needle clamp is set in the way des-
cribed above, the distance between the p-
oint of the needle and the top of the needle
plate will be 13mm, when the needle clamp
is raised to its highest position.

(4) $7ITIR4T @, HUTEHIR @
Remove the three screws @,and then rem-
ove the needle plate @.

(5) HEE AT FHENLET @5 45 RIS 5L
TR ET B, LA @5 T @ZIHE
TR, 47 [BRAT @ILETIR @&,
HHE @ HEEH LD @ T REMTH
fii @ IR4T .

Turn the machine pulley so that the needl-
es@and the needle guard@are aligned,and
then adjust the tilt of the needle clamp@so
that there is no space between the left and
right needles@and the needles@and the
needle guard@at this time.
Install the needle plate  with the three sc-
rews ,and after checking that the needles
are in the centers of the needle holes
tighten the needle bar clamp screw

(6) % LRI @
Insert the rubber plug @ .

(7) FHZ45T @ LI @& AEsT#T L.
Install the presser foot@with the screw @.

>



AutoCAD SHX Text
14mm


2 ) \ ATEMPEEX

Needle and looper timing adjustment

Looper forward travel

.

Looper backward travel

J

27

AP @RIN B T REEIPZ X @, Bk X
R R B Ja T, PERALET @A E R
PREL X @ T3 2. 4-2. 6mm.

Make an adjustment so that,when needles are
down lowest loopers@reach the end of their
backward travel and the distance from the ne-
edle center to the looper tip is 2.4 to 2.6 mm.

(D BUR M BHAR.
Remove the presser foot,needle plate and
feed dogs.

(2T NIRET @, T AP @
Remove the two screws@,and then open
the belt cover plate @.

(3) ¥eah ke, HEPL X @) 5 T [mlH.
Turn the pulley toward yourself until looper
@ reach the end of their backward travel.

(4) FATTIRET @, AATTF N [FIP A @5 EIRET
(7 :

Loosen cap screw @,and then loosen two s-

et screws@on lower belt wheel@®.

Turn the pulley toward yourself until need-
les@come down to the lowest position.

(6) & MR R e IRE] @ ARG EiRi @
Tighten two set screws@securely,and then
tighten cap screw @.

(D AATTHIRET @, HeshPh X @ 1%k
FRN ELBINLET AR Lo ARk SRR T 2 5
N2, 4-2. 6mm.

Loosen set screw @,move looper holder @
in the arrow direction until the distance be-
tween the needle center and the looper tip
is 2.4 to 2.6 mm,and retighten set screw @s-
ecurely.

(8) ¥ezh penivke, i E PRk /ML 4T FL 2R
AFHFR.
Make sure that the looper thread eyes match
the needle eyes in the forward and backward
travels of the loopers.

9 R LD @ 1THIE] @
Close the belt cover plate @,and then tight-
en the two screws @.

(10) 2% 1= Hs BAVAI A5
Install the presser foot,needle plate and fe-
ed dogs.



AutoCAD SHX Text
2.4-2.6mm


3)  IFTHRE AN ST AYEIRR Lk X ERNE IR, PSR
Timing of loopers running clear of needles BYfFTH; LR EGEEEIAT, BN NIE

) HINstmE - AEmdiEd, XS
o METRIIEIBERZA0 . 05 mm—-0. 1 0mm .
The loopers run in back of the needle in their
forward travel and in front of the needle in th-
eir backward travel. Adjust the clearance bet-
©® - o 3 ween the needles and the loopers to anywhere
Q® from 0.05 to 0.10 mm in the forward travel.

(1) BFABEE.
@J ° ° Remove forward feed arm cover@.
:,/ (2) BEHEiEAENRORREEEIEZE, 5
( —] PR R AT FLHEER —1TRT, B AN

RN ERHER. R, WRIFEmhEE
B ORI E AV E IR, BNEEY
EE4EET, BIEMRORMATLUEET, 7

e %5, ITRRAEERE
/AN ear The forward/back looper timing should be
" ‘ i adjusted so that the set screw which is at the
Front Needle

\‘ » rear relative to the forward/back cam turning
Looper i E direction is aligned with the screw adj.ustm-
: ent hole ® when the set screw which is at t-
i he rear relative to the up/down cam turning
: direction is aligned with the looper connec-
o ting rod adjustment hole @.

To adjust,loosen the set screw which is at t-
he front relative to the forward/back cam t-
urning direction,and then loosen the set scr-

ew at the rear just enough so that the forwa-

©® 0.05-0.10mm

rd/back cam can be adjusted.

(3) MABEHRLEXAIZST, BaIPb&XEE,
1RETK T AR, Pk umAiLE
B OAERRES, EATRYIBIBR K A9 5mm
0. 10mmZ[&].
Loosen the looper holder screw@ ,and then
move the looper holder ®in the direction of
the arrow to adjust so that the clearance be-
tween the tip of the looper and the center of
the needle is 0.05mm -0.10mm when the t-
wo are aligned.
At this time,do not move the looper holder®
in any direction except the direction indica-
ted by the arrow.if it is moved in another d-
irection.

(4) REFEE.
Install the forward feed arm cover@.

28



AutoCAD SHX Text
0.05-0.10mm


4) TSR

Needle guard adjustment

_l.Emm

0.2mm

BRI BB /N, T H R XA AL
BRI, $4EHHCSHUER 18] B 90 2mm. 72 A
Prifrpb e B DL, e BB B AR AT REAR
— 1M

The clearance between the needle guard@and
the needles@should be 0.2mm when the stit-
ch length is at the minimum setting and the 1-
oopers are moving toward the needles.

The heights should be adjusted to as low a se-
tting as possoble without the loopers breaking.

(1) LR /N E.
Adjust the stitch length to the minimum s-
etting.

(2) BB &% Bty S AL AR T R e s, Pkl X
SN O DR AHFR.
Turn the machine pulley toward yourself to
align the loopers with the centers of the ne-
edles.

(3) MITIRET @, SR 1R T B PRI R AT
PP AR S BB R A FE RS Y Tim — 2mm.
Loosen the set screw@,and then raise or I-
ower the needle guard@ so that the distan-
ce from the bottom of the needle guard @
and the needle is 0.2mm.

(4) 17 R IRE] @.
Tighten the set screw @.

() InTTIRET @, SRJE R AT B /e Bl A7
PRSP AT B S HLET (K TR B9 0. 2mm
Loosen the set screw @,and then move the
needle guard to the left or right to adjust
so that the clearance between the needle @
guard@and the needles is 0.2mm .

(6) 17 X IRET @.

Tighten the set screw @.
bE=
Note:
BEXTAT LATRLANZL, T DAAS 3 5 (0 4|
ROR ST 2 2R T B2 T 48 38 S ) 2 TG EE
PR Yo S LA R .
For some materials and threads,the best results
can be obtained if the needle guard and the n-
eedle are touching slightly when stitch length
is adjusted to the actual stitch length.



AutoCAD SHX Text
1.2mm

AutoCAD SHX Text
0.2mm


5)

v ERHES ER)IFE
Feed dog height adjustment

30

MIERHA @TE R = AL B, B IERIA
s e BAL TR B 1. 2mm

AL IR R (i O il @R AR A e
Make an adjustment so that the highest part of
the feed dog will be 1.2 mm above the needle
plate when feed dog @is at the highest position.
Adjust the height of feed dog @by turning feed
bar eccentric shaft@.

TR EAT R AT B, AT 2o
B TE] PR 26— Tmm /e 47 .

Adjust the distance between the center of the
upper thread take-up and top of the thread gu-
ide will be 6-7mm.

(1) ¥ 2h B R BBV B N B B eI hL &
Turn the pulley toward yourself until the n-
eedle bar is down at the lowest position.

() MATTIRET, LN anITLZA, A3 2t
I ZeALANST 2B R [A) BN 6 Tmm A A5
Loosen the screw@,and then move the up-
per thread take-up thread guide @up or do-
wn to adjust so that the distance from the
top of the upper thread take-up thread gui-
de@to the center of the upper thread take-
up hole is 6-7mm.

s FTLEIR B, T2k EHOR.

The higher the upper thread take-up thread
guide @.the greater will be the upper thread
loops.

G ITRIRE @
Tighten the screw @.

-
1.2mm
Becomes
heigher 7 £
(1) Becomes
lower
2]
/—F eed dog
1.2mm ] T SN WS oW Lol e
Needle plate
\ J
6 ) \ EE EITHR
Upper thread take-up thread guide adjustment
s p
\ J



AutoCAD SHX Text
1.2mm

AutoCAD SHX Text
1.2mm

AutoCAD SHX Text
6-7mm


7))« WAZREHAYIFEE

Thread release shaft adjustment

8) \ TR PR

Lower thread take-up timing adjustment

\

31

R RE R 2 (45 2 TR BRI I, e 2R AR
JEBRTIIS, L BRI

Adjust the thread release shaft so that thread
tension discs loosen when the presser foot is
raised and tighten when the presser foot is I-
owered.

(1) FATT K [ 125T @.

Loosen set screw @.

(2) WAL LA @ R, AT,
73 IS BRI $ T 2 FR AT AR 4mm 2= A7 B A7
Make an adjustment by turning thread rel-
ease shaft@so that the thread tension discs
begin to loosen when the presser foot rises
4mm above the top of the needle plate.

Q) MEELR G, IrEREIR] @.
After the adjustment,retighten set screw @
securely.

AP XOT UG R Jiasl, TITZ a2
I, R TITZ N @ TITL ST O
P 7mm.

Make an adjustment so that,when the loopers
begin moving backward,lower thread take-up
@ contacts thread@,and is 7mm up form low-
er thread take-up base @.

(DK, FAITFT LM Ae ) [ 2 125T @.
Insert screw driver through the adjusting h-
ole in the lower thread take-up base,and lo-
osen two set screws @.

(2) HehdT 2 ™M %e, ELRBEFT 245 1-1i LA L 7o,
Raise lower thread take-up @until it is 7mm
up from thread take-up base @ .

(3) 3T HATZ M A [ € R4T @
After the adjustment,retighten two set scr-
ews@securely.



AutoCAD SHX Text
7mm


9) « BREBINR
Installing the lapper

2 TERTE & b, BN B RmEd, A
BT o (00 R N, A A 30 8 R i ) T IR
JE .

Insert the lapper guide plate from the front into
the oval slot in the forward feed arm cover,m-
aking sure that the end of lapper is clear of the
presser foot.

LUk Ll

Lapper adjustment

10) . HERIFT

Drag along a regulate of round

g AT 2 IRE] @, WHEGEEEA. RS
TR @.

Adjust felling distance of point A by loosing
set screw @. After the adjustment,retighten
set screw @.

R FATTEEIRET @, HARSEEEB. RS
MR @.

Adjust felling distance of point B by loosing
set screw @. After the adjustment,retighten
set screw @.

) PR B PR AT B [P T84 4.
AThe rate of speed which regulate to drag alo-
ng a round make it synchronous in send cloth
Chi.

(1) AT @, N B iess, HkeAeth, 1
AT liee, HifeARTE.
Regulate a knob @, The agreeable hour hand
revolve, Drag along a round to become qu-
ick, The negative hour hand revolve, Drag
along a round to become slow.

(3) VT HRAT @ E I AL B, AH DR A HE 5 (1
iR,
Regulate pass in and out of bolt @ position,
Correspond a limit drag along a round of lift
height .

%J

32




1), BESHAT
Pressurization parameter adjustment

LR ANFE S8, mBEFK, TREXREFELADSH
This part is the machine parameters, if there is a need, you can
adjust the parameters according to the actual situation.

H iz 25t
selection
LIpAES s B[
(IELEFIR (LT
JEBI TR JR BT S5 R
Ve B[
AT ST AR AR AR
]
R AT R AL
SSl=E
IR 5K
1 AR BT 3 R 45 BT
HI AR AR 4 i 25 A5

33




34




A. HLZRER S
B. EHAERA

C. TTHER D

D. ESI%&ER 1

E. N3|ZE8%
F. f4EmELHER S

G. E5%. EIRERS

H. BEIE 22819
|. P 2R 10

J. B IR S IR

K. $RZ5H S 1RER M

L. #5055
M. 1EEERH

N SHIBCHER S

e

0. DCVERZNE J]4H {4
P. BfH4ER#45

13

15

19

21

23

27

29

31

35

39

41

43




A. HLZRER D

<1>




A. HLZEERID

FS /N0

O 0O N O U D W -~

[N e e e i =
o W 0 4O U WMV = O

W W Ww wwwwwwwmnmn v mnvw
O 0 N O g D WMV P O O 0 NO U W MDD -

XS /Assemble NO
998A-1
998A-2
998A-3
998A-4
998A-5
998A-6
998A-7
998A-8
998A-9
998A-10
998A-11
998A-12
998A-13
998A-14
998A-15
998A-16
998A-17
998A-18
998A-19
998A-20
998A-21
998A-22
998A-23
998A-24
998A-25
998A-26
998A-27
998A-28
998A-29
998A-30
998A-31
998A-32
998A-33
998A-34
998A-35
998A-36
998A-38
998A-39
998A-40

= /Part NO

998A001
998A040
YF00028
998A006
LD00133
ZC00001
998A005
LD00002
998A043
998A042
998A031
998A111
95884027
LD00023
998A039
927D005
95884028
LD00178
YF00007
998A156
927G015
0XQ00022
9984032
ZC00011
998A179
ZC00045
O0XQ00058
9984180
YF00027
9984096
O0XQ00035
TXX00011
9984176
TDQRO0004
ZC00009
998A161
9278010
LD00137
V01-43

& Fr/Description
998#15¢/998Machine frame
- F4H)5 %/ Main Shaft Bushing,Rear
it/ Oil seal
47K 5 /Bearing block
BRETSM4. 76-12/Screw SM4.76
AhERTHI 4 7K / Bearing
47K % /Bearing sleeve
EEM24TM5x6/Screw M5
B4~ £ /The Shu stalk is next
4 1% /The Shu stalk is last
& /Top set in stalk
JE JIFF %2 /Presser Bar,Upper
£ % /Needle Bar Bush,Upper
X SEMBATSMA. 36-5/Screw SM4.36
4717 /Main Shaft Bushing,Front
JE AT T4 /Presser Bar,Lower
£+#F F #/Needle Bar Bush,Lower
e 24T SM4. 36-3. 2/Screw SM4.36
Mi#+8-15/0il seal
RSl AT £ /Ring shafts
TR 284 = 4T /Ring shaft sleeve F
0/ 1820X1. 5/0 Ring
WR£T/Screw
%7K/ Bearing
7K %2/ Bearing nesting
Hfi7% /Bearing
OJ£E31X1. 9/0 Ring
RN E
HEF110X25X5/0il sea
BRETM12X1/Screw M12
OJ% /O Ring
M [ 444 5X 18/Pin,Spring
i % /Oil Seal
114 [ C42/ Retaining Ring
47K /Bearing
Hli 7K 7 7l 4/ Packing
47K EAR /Bearing Presser
BRETSM4. 76-10/Screw SM4.76
¥ i #£23/Rubber Cap

<2>




B. EHER4

6

—

b

N
© .o

%Dim

b




B. EAhER

FES/N0  {XS/Assemble NO

1 998B-1

2 998B-2

3 998B-3

4 998B-4

S 998B-5

6 998B-6

7 998B-7

8 998B-8

S 998B-9

10 998B-10
1 998B-11
12 998B-12
13 998B-13
14 998B-14
15 998B-15
16 998B-16
17 998B-17
18 998B-18
19 998B-19
20 998B-20
2l 998B-21
ee 998B-22
23 998B-23
24 998B-24
25 998B-25
26 998B-26
27 998B-27
28 998B-28
29 998B-29
30 998B-30
31 998B-31
32 998B-32
33 998B-33
34 998B-34
35 998B-35
36 998B-36
37 998B-37
38 998B-38

= /Part NO & Fr/Description

9688B-ZJ-02 T #EATAN

LD00063 PN F 8 18T 15/64X28-10
LD00245 7S A1 B E BRET SM6. 35-5. 4
998B003 PREAT

998A159 JEATAE R i = B R/ Felt
998A158 FEBHIR4H/Pin

9588A109 FERRA$4E /Collar

LD00002 B MRATM5-6/Screw M5
998A139 J JHTFT /Presser Bar

9984038 JEBHIAT 32 /Presser Bar Clamp
LD00143 B E MBET SMB. 95-6/Screw SM5.95
928D033 JEAT B2 /Presser Bar Defend Oil Set
927C015 B AT £ %€ /Rubber Cap
9588A130 A L EEEH/ Felt
998A003X £+4#F/Needle Ba

998B016 £ FFES/Pin

927C002 £k /Wick Ninpper

927C003 14 J5: %E /Rubber Cap

927C005X B+ /Connecting Rod
ZC00010X 47K /Ball Bearing

DR00033 #1488 /Washer

DQRO0117 PRAAT H A 5y

LD00140 BRETSM3. 57-7/Screw SM3.57
927C013X £+ H4i /Needle Bar Clamp
927C013XZJ  EhFHHEdmALrF

L D00139 IRATSM3. 57/Screw SM3.57
998A061 BRI HURE 244 /Needle Bar GuideAssy
998A009 = F#h/Upper Shaft

0XQ00011 0748 ,/0 Ring

998A00710 R R AL

LD00131 % SEMEAT SM6. 35-6/Screw SM6.35
998A045 Sk /Pelley

LD00001 B EIR4TM6-10/Screw M6
OXR00002 074F&11/0 Ring

L D0O0311 IRATSM9. 52/Screw SM9.52
998B038 PREEM = B8/ Felt

Vo02-14 VI 1R 584/ Regulate to sell
V0e-15 ME I E/Sell a set

<4>




C. TN HhER A

(e @
1 ) !

<5




C. T HhER A

FES/N0  {XS/Assemble NO

1 998C-1

2 998C-2

3 998C-3

4 998C-4

S 998C-5

6 998C-6

7 998C-7

8 998C-8

9 998C-9

10 998C-10
1 998C-11
12 998C-12
13 998C-13
14 998C-14
15 998C-15
16 998C-16
17 998C-17
18 998C-18
19 998C-19
20 998C-20
2l 998C-21
ee 998C-22
23 998C-23
24 998C-24
25 998C-25
26 998C-26
27 998C-27
28 998C-28
29 998C-29
30 998C-30
31 998C-31
32 998C-32
33 998C-33
34 998C-34
35 998C-35
36 998C-36
37 998C-37
38 998C-38
39 998C-39
40 998C-40
41 998C-41
42 998C-42

= /Part NO

TDQRO000S
OXQ00005
DR0O0034
0XQo0023
998A024
TH00021
998A025
LD00265
927G011
927G013
927G010
LD00153
927G009
LD00166
LD00069
LD00155
927G040X
927G004
LD00143
927E021
927E022
928E026
LD000146
927E004X
0OXQR00004
928SPL023
9588A138
927E010
927E008
928E030X
LD00003
LD00023
927G020
927G021X
927G025X
OXQ00007
927G0335
927G027X
927G02201

9276026
LD00136

OXQR00006

& FR/Description

F¥ 1114418l / Open ring

0JE[El8/0 Ring

P #4 5/ Washer

OJZ & /0 Ring

W 4241 £ 13 /Feed Regurate Button Bush
55% /Spring

T4 /Push Button

IRATSM4. 36/Screw SM4.36

TR 28414 P8/ Lopper Shaft SetCollar
FI3R % 4/ Lopper Shaft

P X %1 /Lopper peeding Fopk Shaft
WEETSM4. 76/Screw SM4.76

$k X 37 B2 /Lopper Fopk Shaft Bracke
BEETSM5. 95/Screw SM5.95

BRETSM4. 36/Screw SM4.36

B 2 MBET SM4. 36/Screw SM4.36
fmLa%¢/ Eccentric Wheel

& X 41 14/ Lopper peeding Fopk Assy
SEIR4TSM5. 95/ Screw SM4.36
FHEIRAT /Screw

1%/ Twist Spring

a5 2341 1E/ Eccentric Adjuster
EEWR4TSM5. 95/Screw SM5.95

& BT 24+ /Feeding Pole Module
0JE#19/0 Ring

% BT 0284/ Feed Bar Eccentric Shaft
B = BB/ Felt

i Co 6 R/ Presser Bak Lifter
YUY T /Pin

fliCo%6 /Eccentric Wheel

e I24TM6/ Screw M6

B 52 MBET SM4. 36/Screw SM4.36

TH PGB/ Plate

RS T4

IS8T HOEAT 4114/ Looper Connecting Rod

OJ%FE /O Ring

F R 2% B/ Slide Brock Shaft

¥I % T4/ Connecting Rod Pin
I2ETSM2. 38/Screw SM2.38

FT ¥R 2445 3E T/ Looper Connecting Rod
BEETSM4. 36/Screw SM4.36

0%4P& /O Ring

<6>




C. TN HhER A

<7>




C. TNHhER A

S /N0
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65

XS /Assemble NO

998C-43
998C-44
998C-45
998C-46
998C-47
998C-48
998C-49
998C-30
998C-31
998C-52
998C-33
998C-54
998C-35
998C-56
998C-37
998C-58
998C-39
998C-60
998C-61
998C-62
998C-63
998C-64
998C-65

= /Part NO

927G023X
927G017X
LMo0o002
927G030
998A020
LD00149S
9271011
LD00178
OXQ00052
998A11701
998A166
998A055
YF00015
TDRO0018
OXQ00031
927A011
LD00131
9588A129
LD00130
998C065
927EC-1-01
LD00168
998P020

& FR/Description

FIPR 2R 44T /Looper Lever

FI IR E% I FEAT44 / Looper Lever Pin
BELESM5. 95/Nut SM5.95

BRSLIE T4 /Ball Parts

N 2= %h/Lower Shaft

WZETSM4. 36/Screw SM4.36
S£k4¢/Thread Guide

X2 BRAT SMA. 36/Screw SM4.36
0F%[E18-3/0 Ring

I 2R AR E B/ Felt
NP4 AR /Oil baffle plate

[m] i 59 2 /Lead an oil cover
13 20X30X7/0il seal
FAPEFYE[20/Retaining Ring
0F£[E125-4/0 Ring

N4 /Timing Belt Wheel Assy Lower

X2 BR4T SM6. 35/Screw SM6.35
&) b = B/ Felt

BRETSM6. 35/Screw SM6.35
FTLRACBRIR /Separate oil plank
FEILTT R

WRETSM3. 57-7. 5/Screw SM3.57
TR s 22 8 S8

<8>




L
[~aX
o
®
nn
Ll_
a




D. E35|ZER %

FES/N0  {XS/Assemble NO

1 998D-1

2 998D-2

3 998D-3

4 998D-4

S 998D-5

6 998D-6

7 998D-7

8 998D-8

S 998D-9

10 998D-10
1 998D-11
12 998D-12
13 998D-13
14 998D-14
15 998D-15
16 998D-16
17 998D-17
18 998D-18
19 998D-19
20 998D-20
2l 998D-21
ee 998D-22
23 998D-23
24 998D-24
25 998D-25
26 998D-26
27 998D-27
28 998D-28
29 998D-29
30 998D-30
31 998D-31
32 998D-32
33 998D-33
34 998D-34
35 998D-35
36 998D-36
37 998D-37
38 998D-38
39 998D-39
40 998D-40
41 998D-41

= /Part NO & Fr/Description

9588A1057J Je 28 %2444/ Upper Thread Regulator Assy

928H061 e £k 2440 1 /Upper Thread Regulator Assy
9588A106 ek %2/ Loose the CAM

LD00083 % E B4TMBX5/Screw M5
9588A156 P2k M FE 413 / Twist Spring
927H020 e £k 2% 7 44k / Tension Release Shaft
LM00001 BERESMA. 36/Nut SM4.36

927H023 2ETSM4. 36-11/Screw SM4.36
927H011 Je 2R 23 TiEH /Pin

9588A193 e £k %% 3 4% /Upper Thread Tension Bracket
927H018 Lt 28R 57 42 /Upper Thread Guide
927H013 L £64% /Thread Retainer

LDoo161 BZETSM2. 38-3. 6/Screw SM2.38
927H014 TR E AR /Thread Guide Set Plate
LD00162 VUL IBET SM2. 38-4/Screw SM2.38
LDoo28e2 IRETSM4. 76-27/Screw SM4.76
LD00067 BRETSM3. 57-4/Screw SM3.57
927H016 5| 444/ Lead hook

LDo0252 H K247 ST3/Screw ST3

9588A097 Ty i 26 4% / Lead line plank
DR000S54 ¥4 PE /Washer

LD002531 BRETMA-8/Screw M4

9588A09801 iyl &2 B H/ Felt
9588A09803  fEiti#£r/Huo oil box

9588H052 %] /Rivet

9588409802  fikili& 7%/ Upper cover

927H056 - 512k44/Upper lead hook
927H057 51 £k#y# 8 /Upper lead hook block
LD00420 BRETSM3. 57-9/Screw SM3.57
9588A020 PR AT 2 /Raise wire pole Support
9588A019 PE£X T /Raise wire Support
DR00064 V-3 [8l4/Washer

LD00104 IEATM4X8/ Screw M4

927H051 5128/ Upper lead plate

LD00164 BRETSM3. 18-5/Screw SM3.18
927H053 51 2 MU £k 4/ Thread Tension Disc
TH00023 %% /Spring

927H055 B AR B ARET /Screw

LD00137 24T SM4. 76-10/Screw SM4.76
927H038D 513 & HF/Upper lead device
927H058 T 51£4%/ Lower lead plate

<10>

= /Num

el e A A0 T VT e e e e T e o e e S o § e e o § N 0 O I B O T N e o B s S 0% T T = 0 T o e o O B G




L
[~aX
o
®
nn
LL
a

<>




D. E35|ZER %

FS/N0  fKS/Assemble NO = /Part NO & Fr/Description #=/Num
42 998D-42 L D00135 IR4ATSM3. 57-6/Screw SM3.57 1
43 998D-43 LD00139 I24ETSM3. 57-8/Screw SM3.57 1
44 998D-44 9588A019Z2J PR 4L 1
45 998D-45 9588A0987J Tk & A A 1
46 998D-46 927Q@-2-29 LA 4% 3L PLO4M5C/ “L "’ Connector PLO4MSC 1
47 998D-47 927Q.1.14 £ L/ The needle cylinder 1
48 998D-48 9588A105 FALRS BTS2 48/ Loose line cylinder bracket 1
49 998D-49 LD00104 WEETM4-8/Screw M4 2
30 998D-50 927H041 Jern EIENT 1
31 998D-51 928H062ZJ it R A 1

12>




E. TN5|% &84

1177 N )

......... — /]
a \ o~

Y HUL
\ \ \ \\ \‘“\\ N ./I\
\ ! , /
!/ /7 / .
, roo

//
| s oo

<13>




E. TN5|% &84

FES/N0  {XS/Assemble NO = /Part NO & Fr/Description #=/Num
1 998E-1 LDo0161 BEETSM2. 38-3. 6/Screw SM2.38 e
2 998E-2 LDo0162 VTS HZETSM2. 38-4/Screw SM2.38 6
3 998E-3 927H013 L £64% /Thread Retainer 3
4 998E-4 9271005 i £k 4 S 48 /Lower Thread Guide Retainer 1
5 998E-5 LD00134 BRETSM3. 57-8/Screw SM3.57 10
6 998E-6 9271006 2R MR S B8 S 4% 4% /LowerThreadGuide Support 1
7 998E-7 LD0Oo067 BRETSM3. 57-4/Screw SM3.57 1
8 998E-8 9271048 T 51 264 /Lower lead plate 1
9 998E-9 9271047 I 51444 /Lower lead hook 1
10 998E-10 LM00001 BZEESM4. 36/Nut 3
11 998E-11 9271042 T 51 £& 3 £k 4 /Under the wire clamp 1
12 998E-12 9271043 5] 282 284 /Lower lead clamp 3
13 998E-13 9271044 ek 4% /Tension block 6
14 998E-14 9271045 5l £k I 2% /Spring 3
15 998E-15 9271046 Je 28 22 TTELE/Nut 3
16 998E-16 LD0O0065 BRETSM2. 38-2/Screw SM2.38 1
17 998E-17 9271027 T i £ 5% % 3055 £ /Spring 1
18 998E-18 9271028 N ik £k %% 55 / Lower wire cover 1
19 998E-19 9271029 T it 2k gs RE ey /Pin 1
20 998E-20 LD00168 BEETSM3. 57-7. 5/Screw SM3.57 2
21 998E-21 9271023 i £k 2% S 284k —/Down wire traverse board 1
ee 998E-22 LD00135 BEETSM3. 57-6/Screw SM3.57 2
23 998E-23 9271014 Rtk % S 2k —/Down wire traverse board 2
24 998E-24 LD00179 BZETSM3. 18-3. 2/Screw SM3.18 2
25 998E-25 LD00167 BR£TSM3. 18-4/Screw SM3.18 4
26 998E-26 9271021 NI LR AN 22/ Wire wire 1
27 998E-27 LD00161 WZETSM2. 38-3. 6/Screw SM2.38 1
28 998E-28 9271018 T it 245 51 264/ Down wire lead plate 1
29 998E-29 9271017 ik A R 2t S 42/ Press plate bracket 1
30 998E-30 9271016 i 2688 1K 264K/ Lower wire feeder 1
31 998E-31 9271025 it £k %8 3 4%/ Lower wire rod support 1
32 998E-32 927100801 It 2k &1k E/ Inglined Guide Tube Nesting 6
33 998E-33 9281009 A 4L/ Inglined Guide Tube Assy 1
34 998E-34 928I009XZJ 2R A 1
35 998E-35 LD00342 IRATSM3. 18-7/Screw SM3.18 2
36 998E-36 9271034 LE 5| £k A/ Curved needle lead 1
37 998E-37 9271040 HIE L 28/ Lower thread Feer BarGuide 1
38 998E-38 9271013 T2k 2% 44 / Lower wire stenting plate 1
39 998E-39 9281052 i 2R A 1
40 998E-40 9281033 Bl kit L2 L4 (= £8) /Wire feeder module 1
41 998E-41 99271033 NiT LA 1

<14>




F. fi5m ] R4

<16>




F. {5 EmER s

FES/N0  {XS/Assemble NO

1 998F -1

2 998F -2

3 998F -3

4 998F -4

S 998F -5

6 998F -6

7 998F -7

8 998F -8

9 998F -9

10 998F -10
1 998F -11
12 998F -12
13 998F-13
14 998F -14
15 998F -15
16 998F -16
17 998F -17
18 998F -18
19 998F -19
20 998F -20
2l 998F -21
ee 998F -22
23 998F -23
24 998F -24
25 998F -25
26 998F -26
27 998F -27
28 998F -28
29 998F -29
30 998F -30
31 998F-31
32 998F-32
33 998F-33
34 998F-34
35 998F-35
36 998F-36
37 998F-37
38 998F-38
39 998F -39
40 998F-40
41 998F-41
42 998F-42

= /Part NO

LD00131

998A103
998A102
998A126
998A129
998A128
LD00094
DQR00034
998A101
LDoo212
998A119
998A106
LD00293
998A120
998A121
TH00038
LDoo111

998A105
GZ00001

998A118
998A122
998F 022
998A059
LD00220
V08-21

998A155
V08-23
998A054
998F 029
998A018
DRO0064
LD00104
LD00131
998A108
998A109
998A014
LD00003
998A041
DQO0003

998A012
998A010

998A013

& Fr/Description
WRETSM3. 57/Screw SM3.57
JEV A AR BUAR / Oil filter box press plate
JE it & AR/ Oil filter box press plate
JEV £ B4/ Oil filter wool felt
HUE 3 M /Ol filter network
HUE € 2 B85/ Wool filter wool felt
BRETM5-12/Screw M5
-2 (5 /Washer
JEV A 41/ Oil filter box component
BRETM3-22/Screw M3
YT BR A7 4K /Reguiating limit plate
W RAEIEEE/Nut
WEETM3-5/Screw M3
FR A7 5 5% A/ Limit spring sheet
FR A AR 2228 e/ Limit plate mounting block
Vi AN Bk He 3/ Spring
WZETM3-6/Screw M3
BRI 2 /Steel ball screw
R AN ER/Overflow steel ball
I 2 54/ Overflow mounting plate
M 5. 5/0il pipe clamp
HUE il / Arm oil supply tube
414/ Nozzle assembly
I24TM4-16/Screw M4
IR Sbe ety
MLk 73 2= B8/ Head back oil wool felt
6] 1 %5 32 / Linoleum clip
F #4448 /Spindle sleeve retaining ring
HLk[a] 3 /Head back oil pipe
4R/ Oil baffle plate
P4 FEl4/Washer
BRETM4-8/Screw M4
e B24TSM6. 35/Screw SM6.35
W (/) /0il pump wheel gear(Small)
TR % (K) /0il pump wheel gear(Large)
R h 14 [l /Vartical shaft retaining ring
X SEMRATM6-6/Screw M6
= B4l /Vartical shaft of oil pump
THZE (8] K 24 A/ Oil pump spacer
%% B4/ 0il pump connection
i3 T %32/ 0il pump connection
HIZE 22 354/ Oil pump mounting plate

16>




F. fi5m ] R4

A7>




F. {5 B m &R i

FES/N0  {XS/Assemble NO = /Part NO & Fr/Description #=/Num
43 998F-43 DR0002S P24 [% 6/ Washer 2
44 998F -44 LD00335 BRETM6-14/Screw M6 2
45 998F-45 998A022 JHBE /Choke 1
46 998F -46 998F 046 3% /Oil supply nozzle 2
47 998F-47 DR00103 MR E 6. 5/Washer 3
48 998F-48 998A136 HZE ALyl /Oil pump oil supply nozzle 2
49 998F-49 Jeo-01 I 1
50 998F-50 998F076 s )
31 998F -31 998A017 [=]7# 22 /Return oil cover 1
Se 998F-52 998A083 JHi 8% B v 24 /Packing 1
33 998F -33 998A035 #H#L/0il dish 1
54 998F-54 9588A031 % /il Seal 1
35 998F -35 LD00317 BRETM5-18/Screw M5 21
56 998F-56 OXR00054 0 FE1602D5/0 Ring 1
57 998F -357 998A174 AL /Oil pan 1
58 998F-358 OXR00057 0 FE130204/0 Ring 1
359 998F -39 998A175 T AL RET / Screw 1
60 998F-60 998A056 22 /0il pump 1
61 998F -61 LD00083 X E BEETMEX5/Screw M5 2

<18>




G. 7% FHIRELM

<19>




b B )
4 o

O 0 N O U D WMV~

W W W w W w W wWwMh M MPDMMMNVM MMMV MV MDD NV = s = s = e
O UM NP, O VWO NOU A WM+ ow oo N Jd > wh = o

s

EE )

XS /Assemble NO = /Part NO

998G-1 927A028
998G-2 LD00247
998G-3 998A034
998G-4 998A084
998G-5 998A082
998G-6

998G-7 LM00027
998G-8 DR0O00S0
998G-9 LD00249
998G-10 998A092
998G-11 LD00264
998G-12 LD00330
998G-13 998A029
998G-14 9986014
998G-15 998A110
998G-16 LD00164
998G-17 LD00133
998G-18 DQ00034
998G-19 927A007
998G-20 927A008
998G-21 927A009
998G-22 998A008
998G-23 LD000151
998G-24 998A004
998G-25 928SPL021
998G-26 927G03901
998G-27 927G03801
998G-28 LD00135
998G-29 927A019
998G-30 998A098
998G-31 998A182
998G-32 998A100
998G-33 998A099
998G-34 927A022
998G-35 998A033
998G-36 927A021
998G-37 998G037

& Fr/Description

M /Oil Seal

IZETM4-14/Screw M4

Tji/Top cap

T 35 B v 2 /Packing
By BB 2z 25 4% /Pulley Cover fix

BEREM6/Nut M6

~F-#4 5| /Washer

BRETM6-12/Screw M6

Feai 4 /Pulley Cover

BZETM6-60/Screw M6

BEETSM4. 36-15/Screw M4.36

Uil % /Face Plate

Ui [H] o % 35§ [l / Facking

PELR AT 404K / Oil baffle plate

BA£TSM3. 18-5/Screw SM3.18

WRETSM4. 76-12/Screw SM4.76

P-4 PEl5/Washer

[ 2 [ 75 28 %4 /Belt Corer Plate

[ 2 B 4y B 55 # H/ Facking

25 4#iM5/ Timing Belt

[F]25 i 75 2/ Belt Cover

BRETSM3. 57/Screw SM3.57
i 55 /Front Feed Arm Cap
Eg*ﬂ/Fackmg

5 2% 1 #/Facking

&1 % /Ball Bearing

BRETSM3. 57-6/Screw SM3.57

A 35 9% 44/ Font Cover Spring

B 5 47 #% 8 )82/ Right rocker seat of front cover
I % 45 #2 %% /Right rocker arm of front cover

Il 5 /2 $8 % J82 / Left rocking arm seat of front cover
55 75 #2 / Left rocker arm of front cover

Tl 3544 k5 /Rubber Cap
K /i i/ Front Cover

Hil 5 3% F/Front Cover Spring
Ui [ 7 = B8/ Felt

<20>

= /Num
1

—_ = = N

[l e N N o D T e o I A0 Dt i S 0 B el o o B R V)

—_ = = s s
o [e0]

[ O DT o § T e Y = o o )




TR

[
73

H. BThE

21>




H. Ba BT AR

FS /N0

O 0 N O U D WMV~

e e e o e i
N O Jd b~ Wy e, O

XS /Assemble NO

998H-1
998H-2
998H-3
998H-4
998H-5
998H-6
998H-7
998H-8
998H-9
998H-10
998H-11
998H-12
998H-13
998H-14
998H-15
998H-16
998H-17

= /Part NO

LM00027
DR0O00S0
LD00238
LD00236
998A107
927PA027
9588A160
927CVv048
927CV034
927CVv047
927CV0354
927CV031
LD00244
927CV030
998P035
HCV001
998P036

& Fr/Description

BEBIME/Nut M6

P48 /Washer
BEETM6-10/Screw M6
WZETM6-14/Screw M6

fi#%JE 485738 /Canvas sack Support
it F§ 4521/ Canvas sack
B4 /Embrace hoop
BRI / Transfer a soft tube

W 8 =3/ Three-way Pipe

74 75 2% /Eliminate a machine

M 75 ¥ /Eliminate a soft tube

W J& B8 - 911 /Button

O H24TM5 /Screw M5

W J8 % / Absorb Scraps Soft Tube
By 7]k 1E

[BNETT]

BY ) 2R

22>

= /Num
2

i el N o ) TN 0§ TR S o GRS B o S T NG o ¢




|. PFIEEEER

<23>




|. PFIEEEER

FS/N0  fXS/Assemble NO
1 998I-1
2 998I-2
3 998I-3
4 998I-4
S 998I-5
6 998I-6
7 998I-7
8 998I-8
9 998I-9
10 998I-10
11 998I-11
12 998I-12
13 998I-13
14 998I-14
15 998I-15
16 998I-16
17 998I-17
18 998I-18
19 998I-19
20 998I-20
2l 998I-21
ee 998I-22
23 998I-23
24 998I-24
25 998I-25
26 998I-26
27 998I-27
28 998I-28
29 998I-29
30 998I-30
31 998I-31
32 998I-32
33 998I-33
34 998I1-34
35 998I-35
36 998I-36
37 998I1-37
38 998I-38
39 998I-39
40 998I1-40
41 998I1-41
42 998I-42

= /Part NO
LDoo272
LD00074
9588PF 020
LD00227
927Q-1-16
9588PF 021
9588PF 026
ZC00024
9588PF 023
Z£00028
9588PF 009
9588PF 029
LM00033
LM00034
LM00017
LD00268
LD00044
9588PF 010
9588PF 027
9588PF 033
9588PF 030
ZC00025
LD00182
DRO0064
LD00116
9588PF 025
9588PF 028
TDQR00006
LD00003
9588PF 068
LM00006
LD00269
9588PF 019
9588PF 017
9588PF 016
9588PF 018
DQRO006S
9588PF 002
9588PF 022

9588PF073
9588PF070

LD00271

& Fr/Description

JEETM4-10. 5/Screw M4

S IR4TMA-5/Screw M4
LB/ Cylinder connecting piece
IZETM4-40/Screw M4

S #1SDA20X20/ Cylinder SDA20X20
L% 8 /Cylinder connecting seat
S ELFRAr b4 /Shaft pin
TSR VR BR G 7K 8/ 16 /Bearing

K [FE %%k /Large synchronous shaft
B[R]Vl K /Bearing

Hi ke 22 B4 2114 /Mounting piate component
Bt e 4l /Disc washer
KHZERM20X1/Nut M20
/NEEFM20X1/Nut M20

BERE/Nut

BRETM5X25/Screw M5
WZETM5-10/Screw M5

FRA f 2 %2 /Limit Angle bracket

A B 22354/ Lnstall the column
JEE#8H1% /Pinch roller torsional spring
1% 444/ Torsional spring shaft pin
WL IRVA ER M A 7/14/ Bearing
BRETM4X6/ Screw M4

P HL 4/ Washer

BRETM4-12/Screw M4

YR B4/ Connection piece pin
/NP RIE SN EFT / Swinging rod

JF 1446/ Open ring

% SE 424TM6-6/Screw M6

4R % 354/ Lnstall the column
BREEM6/Nut M6

% SEBETM6X35/ Screw M6

& B4 3E AT/ Pinch roller connecting rod
JE'Z 52 H B /Pinch roller washer

& %% /Pinch roller

JE'E 554 /Pressure shaft pin

~F-#4 5|/ Washer

PF/)NAE 246 /Small synchronous wheel
/NI Ee 4G / Shaft pin

[F] 257 210L/Synchronous belt
/NE A EE S/ Baffle
BA£TM4-10/Screw M4

24>




|. PFIEEEER

<25>




|. PFIEEEER

S /N0
43
44
45
46
47
48
49
50
51
52
53
54

XS /Assemble NO
998I1-43
998I-44
998I-45
998I-46
998I1-47
998I-48
998I1-49
998I-30
998I-31
998I-52
998I-33
998I1-54

= /Part NO
9588PF 071
9588PF 052
9588PF 001
LD00001
LD00535
DQR00029
998A065
LD00092
DQR00034
998A027
998A064
THO00037

& Fr/Description

Ha %t 52 7%/ Tug housings

i 884%T /Stalk bolt

PF KA %8 /Large synchronous wheel

B EIZATM6-10/Screw M6
BRETM6-14/Screw M6

4 FEl6/Washer

Hi %6 2235 AR/ Tugboat mounting press plate
WZETM5-16/Screw M5

“F44 B 5/ Washer

i 22355 411 37 42 / Tugboat mounting bracket
Hi%e f 57 22 /Tugboat angle bracket

S HT .5 /Spring

26>




27>




J. FERR IR AT AR

FS/N0  fXS/Assemble NO
1 998J-1
2 998J-2
3 998J-3
4 998J-4
S 998J-5
6 998J-6
7 9984-7
8 998J-8
9 998J-9
10 998J-10
11 998J-11
12 998J-12
13 998J-13
14 998J-14
15 998J-15
16 998J-16
17 998J-17
18 998J-18
19 998J-19
20 998J-20
2l 998J-21
ee 998J-e2
23 998J-23
24 998J-24
29 998J-25

= /Part NO
LD00003
998A210
998J024
998PF 07102
998PF071
LD00381
998J021
LDo0027
LD00267
DQR00034
998J022
DQR00029
LD00355
LD00258
998A036
998PF2
998PF 001
LD00083
LD00185S
LD00316
LM00006
998A133
998A026
LDo0226
MA6-01

& Fr/Description

L EBZATM6-6/ Screw M6
&5 44/ Timing Belt Wheel Assy
[F] 257 XL186/Synchronous belt
B HERHE
ELHER LR
WZETMA-4/Screw M4

TR

BZETSM4. 76-8/Screw SM4. 76
BRETM5-14/Screw M5

S 24 #(5 /Washer

Bt SR

ST 246 /Washer
WZETM6-8/Screw M6
WRETM5-8/Screw M5

A5 i 4% 42 354K /Mounting Plate
AZH 46/ Gear Box

3 A B 2 1 / UniversalSplineShaftAssembly

B EBEATM5-5/ Screw M5
IZETM6-16/Screw M6
BRETM6-12/Screw M6

12HEM6/Nut M6
TR %% /Bracket reinforcing bar

AR TH 4% 485 M %8/ Lnstallation angle bracket

I2%TM6-20/Screw M6
T3 537 & /Protect a set

28>

= /Num
2

i ) N ) N e & | B el e

—_
—_

N N ~ MV N ANV N P =~ -




Ky $RESH S HRER

<29>




v N B IR ERMD

FES/N0  {XS/Assemble NO

1 998K-1

2 998K-2

3 998K-3

4 998K-4

S 998K-5

6 998K-6

7 998K-7

8 998K-8

9 998K-9

10 998K-10
1 998K-11
12 998K-12
13 998K-13
14 998K-14
15 998K-15
16 998K-16
17 998K-17
18 998K-18
19 998K-19
20 998K-20
2l 998K-21
ee 998K-22
23 998K-23
24 998K-24
25 998K-25
26 998K-26
27 998K-27
28 998K-28
29 998K-29
30 998K-30
31 998K-31
32 998K-32
33 998K-33
34 998K-34
35 998K-35
36 998K-36
37 998K-37
38 998K-38
39 998K-39
40 998K-40
41 998K-41
42 998K-42

= /Part NO

LD00236
DQRO0030
LD00400
998A066
927PA00S
LM00027
998A067
998A052
998TB00101
927TB031
LD00044
LD00003
927TB033
9588A124
927TB036
998A074
DQR00032
LD00233
LD00231
Doo122
998A130
998A15001
LD000342
927TB045
998TB00102
927TB042
927TB031
927TB004
927TB040
998K030
DR0O0048
998K037
DQ0O00S7
LM00057
927K010
927TB036
927TB064
LM00027
998K036
DQO00S0
LD00238
998A05201

& FR/Description

BEETM6-14/Screw M6

P48 /Washer
BEETM6-30/Screw M6

WLER )5 ] 58 F 34 /Fixed Support
8 72 #/Cushion Rubber
HZHEM6/Nut M6

HLZEA R 52 F S5 /Fixed Support
B w4 RS FURAT / Screw arbor
k- &#k/Board

JIESHR /Footstep
BEETM5-10/Screw M5

B EBRATM6-6/Screw M6
AR K B2 / Footstep seat

14l /Stop collar

AR %1 /Footstep Shaft

A R 2 R4/ Support plank
P48 /Washer
BEETM5-10/Screw M5
IZETM12-30/Screw M12
P24 1% /Washer

T H%&/Tool box

T H & H1/Tool box slippery track

BRETSM3. 18-7/Screw SM3.18
57524/ Adjust Flange

£ AR 2/ Bedplate feet
£/ Calm wheel

[ / Feet

5 4#/Rubber mat

3%/ Move wheel

FEL L ] 52 1844/ Stud bolt
P24 1% /Washer

i H/Rubber mat

#1444 [ 8 /Flexibility washer
JEREMS/Nut M8

4 & He/Rubber piece

4 /Pad

44 /Adjusting flange assemblies

BEBEME/Nut M6

HiFFF/Pull rod tablets
1348 /Washer

WS A B S8 ET /Screw  M6X 10
B i 41 58N FRAT / Screw arbor

<30>

#E/Num
16
30
12

L N T 1 e O L S O R 08 R 0N o ) S O T S N e N ¢ A O R *) T ¢ ) T © AT ¢ A R e O B 0 V]




L. $2HER 4

31>




L. $2HER 4

Fs
1 998L-1
2 998L-2
3 998L-3
4 998L-4
S 998L-5
6 998L-6
7 998L-7
8 998L-8
9 998L-9
10 998L-10
1 998L-11
12 998L-12
13 998L-13
14 998L-14
15 998L-15
16 998L-16
17 998L-17
18 998L-18
19 998L-19
20 998L-20
2l 998L-21
ee 998L-22
23 998L-23
24 998L-24
25 998L-25
26 998L-26
27 998L-27
28 998L-28
29 998L-29
30 998L-30
31 998L-31
32 998l -32
33 998L-33
34 998L-34
35 998L-35
36 998L-36
37 998L-37
38 998L-38
39 998L -39
40 998L-40
41 998L-41
42 998L-42

/N0 {XS/Assemble NO {4=/Part NO

927Q-3-03
927Q-2-28
LD00318
927Q-5-07
927Q-2-41
LD00258
DRO0052
927Q-4-08
927Q-3-07
927Q-2-31
927Q-2-30
927PB012
LDoo024
927Q-3-13
927Q-35-05
998L016
927Q-2-27
927Q-3-11
927PB018
998L020
927Q-3-12
927Q-2-33
927Q-4-12
LD00316
998L075
927TB037
998A154
LD00230
998L029

& Fr/Description

SIEIR/Valve

LAY $23PL0401C/“L”Connector PLO401C
P 7S A 5 A Sk B2 TM3X40/ Screw M3

9 75 28BSLMO1/Elimination machineBSLMO1
YRIME S = JBAPX6-02 /Y transition connector

WZETM5-8/Screw M5

P48 /Washer

55 48/ Ar cleanness machine
FIHEHSV08/Valve HSV08

P4 2k SMD-20-7ZN/Connector

MRS HEAPC6-02/ Thread keep APC6-02
1#%3k02/Block up

IZETM4-30/Screw M4

FAL 1k 169 JE B2/ Valve base

H 75 2BSL02/Elimination machineBSLMO02
B24T /Screw

LA 3%3LPL0601C/“L Connector PLO601C
TLiE HE R /Five electromagnetism valve
3#3:01/Block up

BRET /Screw

I8 LR I / Two electromagnetism valve

LA P23 PL04-G02C/“L"’Connector PL04-G02C

SMCYRL [l

BRETM6-12/Screw M6

i

&LIE

TAE4T/Work light

2% TM4-5/Screw M4

& i1 #%/Fixed position machine

190C-4-BR-220-1 % ik HLAL/Servo Electric motor

LM00036
9588Al164
LD00275
927Q-2-19
927P042
DQR0O00S1
LD00274
927Q-5-12
927Q-2-40
927Q-2-29
9588A1647J
9688Q-72J-06

1ZHFSM4. 36/ Nut SM4.36

A EIS M7 38/ Coding gas nozzle stents
BRETSM3. 18/Screw SM3.18

BT RIASL4-M5B/ Valve ASL6-M5B
WA/ Air cock

HE L /Washer

WZETSM4. 36/Screw SM4.36
HRLS M/ Air rifle

WEL EIHAPC8-02/ Thread keep APC8-02
LA $%3LPLOAM5C/“L"Connector PLO4MSC
AWE A

S A

<32>

= /Num
1

6
2
2
1
9
S
1
1
1
1
3
4
1
2
4
1
2
1
2
1
4
2
1
1
1
1
3
1
1
2
1
3
1
1
2
1
1
1
2
1
1




L. $2HER 4




L. $2HER 4

S /N0
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74

XS /Assemble NO
998L-43
998L-44
998L-45
998L-46
998L-47
998L-48
998L-49
998L-30
998L-31
998L-52
998L-33
998L-54
998L-35
998L-56
998L-57
998L-58
998L-59
998L-60
998L-61
998L-62
998L-63
998L-64
998L-65
998L-66
998L-67
998L-68
998L-69
998L-70
998L-71
998L-72
998L-73
998L-74

= /Part NO
9688R-ZJ-07
9688R-ZJ-08
LD00094
DQR00034
9588A003
LD00318
927Q0-2-44
927Q-3-06
LDO0L75
927Q.1.22
927Q-5-08
998A047
927Q-1-23
LD00148
998A028
998L058
998A062
LMO00042
998A063
927Q-2-11
927Q-5-16
998A172
998A173
LD00116
LD00250
927TB0SS
927TB013
998L073
998L074
998A152-01
9688R-ZJ-09
LD00004

& Fr/Description

FIH A

6 H A UL 2
BRETM5-8/Screw M5
“F44 Bl 5/ Washer

T [ i S48/ Valve fix
BZETM3-40/Screw M3

HI# N 23k /Thread Connector
T IFHSV06/Valve HSV06
BRETM3-45/Screw M3

S 1/ Cylinder

VLS 7 8% /Elimination machine
6T 2234 )3 / Install plank
<L/ Cylinder

BEETSM4. 36/ Screw SM4.36
JEFFSGL %254/ Install plank
HZ 7K /Bearing

¥ K % 24 / Conjunction stalk
PR EEM5/Nut M5

¥ 1% B3 $24F / Conjunction pole
815 H.iBAPGS8-6/Connector keep APG8-6
W2 e < & UCS8/Windpipe UCSS
FF 2% 223557 38 /Switch mounting bracket
TP 37 4 554/ Switch bracket cover plate
BAETM4-12/Screw M4
BRETM5-12/Screw M5

HLYR T 2% 22 34 4% /Mounting plate
HLJE T 2K/ Switch

2837 EPG9/ Line sheath PG9
2837 EPG7/Line sheath PG7
0%/ O type band

JEAF AT A

S IR4TMA-4/Screw M4

<34>

£l

/Num




M. EEIRHD




M. EEIRHD

F3S/N0

1 998M-1

2 998M-2

3 998M-3

4 998M-4

5 998M-5

6 998M-6

7 998M-7

8 998M-8

9 998M-9

10 998M-10
1 998M-11
12 998M-12
13 998M-13
14 998M-14
15 998M-15
16 998M-16
17 998M-17
18 998M-18
19 998M-19
20 998M-20
21 998M-21
22 998M-22
23 998M-23
24 998M-24
25 998M-25
26 998M-26
27 998M-27
28 998M-28
29 998M-29
30 998M-30
31 998M-31
32 998M-32
33 998M-33
34 998M-34
35 998M-35
36 998M-36
37 998M-37
38 998M-38
39 998M-39
40 998M-40
41 998M-41
42 998M-42

XS /Assemble NO 45 /Part NO

LD00254
927Q-1-47
LM00014
LD00256
LD00040
998P032
927EC-1-01
998A029
DRO0070
DR0O0054
998P025-1
998P023-1
998P037
LD00263
998P024-1
998P013-1
LD00104
LD00289
927EC-1-04
998P030
LD00085
998P031
927R-2-31
927QRQ-3-07
LD00258
DRO0032
927R-4-08
927QR-2-41
LD00404
927Q-2-28
Jie-17
927Q-3-12
927Q-2-27
927PB018
927RQ-3-11
LD00024
927Q-3-13
927Q-5-05
927Q-2-30
927PB012
927Q-2-05
LD00241

& FR/Description
IRETM4-25/Screw M4
ERAL
BEBEM3/Nut M3
WZETM3-16/Screw M3
BRETM3-3/Screw M3
QUiIREIVE S
FEILTT R
Uil % /Face Plate
PRI 4
B4
R
VAT AR
T HR4TMA/ Screw M4
—F AR IRETSM3. 18-6
BECERE
JE R AT
7S A B A L BRET /Screw MAX 8
7S A B TE IR ET M3, 18-3. 2
Ak
TN 2 348
—FERTH FIAE S MR4TSM3. 18-3. 2
JRBLEE NS4
ez 3. SMD-20-7N/ Connector
FIFIHSV08/ Valve HSV08
BRETM5-8/Screw M5
P48 /Washer

735 % 15 4% / Air cleanness machine

YRR 2L = 3BAPX6-02 /Y "transition connector

IE4TM4-22/Screw M4

LAEESL/L joint APLA-01

JE4R =@ & /Knee 1ift three way valve
I8 LR I / Two electromagnetism valve
LA 4%3LPL0601C/“L”Connector PLO601C
}3k01/Block up

TLiE HERE I /Five electromagnetism valve
IZETM4-30/Screw M4

FL B 1 i )82 / Valve base

7175 #¥BSL02/Elimination machineBSLM02
W24 HEAPC6-02/Thread keep APC6-02
1#%:3k02/Block up

LAESL/L joint APL6-02
BEETM3-22/Screw M3

<36>

= /Num
1

e T T o S T e e o D T R SR L T e OO I S

o W n

N = U & = 0 N W= -




M. EEIRHD




M. EEIRHD

S /N0
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62

XS /Assemble NO

998M-43
998M-44
998M-45
998M-46
998M-47
998M-48
998M-49
998M-30
998M-31

998M-52
998M-33
998M-54
998M-35
998M-56
998M-37
998M-58
998M-39
998M-60
998M-61

998M-62

= /Part NO

927Q-5-07
927Q-2-33
927Q-4-12
998P018
LD00267
LM00042
LD00233
998P016
LD00235
998P027-1
998P027-2
998P028
S27EC-1-03
LD00293
LD00267
927EC-2-01
998P029
998A214
LD00S44
927Q-3-03

& FR/Description

VH 7 #&BSLMO1/Elimination machineBSLO1

= /Num
2

L4231 PL04-G02C/“L"Connector PL04-G02C 8

SMCHak H 1%

EELR
BRETM5-14/Screw M5
BRERIM5/Nut M5
BRETM5-10/Screw M5
AR R
BRETM3-8/Screw M3
IR AR IR
RIS

J& #R

TCEFTOK 2%
BRETM3-5/Screw M3
WZETM5-14/Screw M5
R BE
IR A SRR

Ak

WS TS84T /Screw M5 X 12
S ¥ER4A110-06/PF-12

<38>

w

nN N = = = P » P = = o = & A N =




Ny $HBCHHER S

<39>




Ny $HBCHHER S

FS /N0

O 0 N O U D WMV~

O T S T T Y SO SO Y

XS /Assemble NO
998N-1
998N-2
998N-3
998N-4
998N-5
998N-6
998N-7
998N-8
998N-9
998N-10
998N-11
998N-12
998N-13
998N-14
998N-15
998N-16
998N-17
998N-18
998N-19
998N-20
998N-21
998N-22
998N-23
998N-24

= /Part NO

998A085
LD00148
LD00305
998PLYJ104XH
LDo0142

9287 J104H
BZ1-9

LD00147
998A09101
998A093
998A094
928SPL026
LD00191
LD00176
998A130
928PLJB104XH
928WZS40373X
928WZS40376X
928WZS40377X
LD00160
LD00145
9286048
928G049
928G030

& FR/Description

BB

WZETSM4. 36-11/Screw SM4.36
BRETSM4. 76-7/Screw SM4.76
I AL A

B E HB4TSM3. 18/Screw SM3.18
Bk

H1%T/Needle

WZETSM4. 76-8/Screw SM4.36
Fik

L4 24 2 /Looper Cover, Ra
el 453 58 /Looper Cover, La
P B A/ Leaf Spring
WZETSM3. 57-6/Screw SM3.57
WEETSM3. 57/Screw SM3.57
%10 %81 B/ Lapper Guide Plate
EepuN|

PR X (B )

A (D)

PR X (E )

WEETSM3. 57/Screw SM3.57
WRETSM3. 57/Screw SM3.57
&t HAL/ Looper Holder, L
254+ M/ Looper Holder, M
L& AR/ Looper Holder, R

<40>




0. DCVEEZNBIJ]ZHH

<41>




0. DCVEEZNBH J]4A M

FS/N0

O 0N O U b WY -~

[ e e e — T S ST

XS /Assemble NO
9980-1
9980-2
9980-3
9980-4
9980-5
9980-6

9980-7
9980-8

9980-9
9980-10
9980-11
9980-12
9980-13
9980-14
9980-15
9980-16
9980-17
9980-18
9980-19
9980-20
9980-21
9980-22
9980-23
9980-24
9980-25
9980-26
9980-27
9980-28

9980-29

9980-30
9980-31

9980-32

-5 /Part NO
998CV001
998CV002
ZC00066
998CV003
998CV004
ZC00067
998CV005
998CV006
J02-011
998CV007
LD00638
LD0O0026
998C V014
998CV008
LD00639
998CV009
LD00176
998CV010
998CV011
998CV012
LD00040
998CV019

998CV018
XXXXXX
998CV013
LD00641
DQRO00S5
LD00456

998CV015
998CV017
998CV016
LD00640

&R /Description

957 [ 52 AR
HLBI BT )R

) TRl (W84 1283, 5)

B JTHERT
HEh BT )5 7]

B T4 A (F64R0JE3)

Bl 7)€ fr
FIJIMER
P
18

M4 — [ 3k CRIR L)
M4 104 7S A 15 A Sk

JRRAR ] 7€ R ET
LLALIESEE 4R
M2#3+ 7Tk
HLBIBT ] 5E J]
I ERTERET

B ) 5 8 R A

LLWARL: A

B 7] i Lo

M3*3 Y 75 f 8

BT JJHHL
FL ALk

T ELIRE] (M2, 5X6)
B SR

M350k
b 3Py

7S £ R A SR B ETM3 X 8

INHISUE
FEpR 4L
8] R

M3%8 /N AT 2[5 3k

<42>

-

/Num

n — = =




P\ BftfFERD

<43>




P BfiERE

F5/No

O 0 N O U D WMV~

N N P B ke s B B s P e
_ o W 0 N O U A WMV P O

XS /Assemble NO

998P-1
998P-2
998P-3
998P-4
998P-5
998P-6
998P-7
998P-8
998P-9
998P-10
998P-11
998P-12
998P-13
998P-14
998P-15
998P-16
998P-17
998P-18
998P-19
998P-20
998P-21

= /Part NO ZFr/Description

927PA035 K% /The trachea

9588F J07 /NS 0242 7] /ScrewDriver(small)
9588F J06 rhS 222 7]/ ScrewDriver(medium)
9588F J05 K5 1222 7] /ScrewDriver(large)
9588F J08 +=~ 122 7] /ScrewDriver
FJ4-3-1 17-19FF 4R F/17-19 Spanner
9588FJ02 8-10FF I3 F/8-10 Spanner
FJ8-5 — 842 J]/ScrewDriver
927K011 5mmP 7S AP TF/5mm Allen Key
927K012 4AmmA 7S AT /4mm Allen Key
927K013 3mm A 7S AR T /3mm Allen Key
927K014 2. 5mmPy 7S AR TF-/2.5mm Allen Key
927K015 2mm A 75 F T /2mm Allen Key
BZ1-9 H1%T/Needle

9588F J04 5% /Thread Tweezers
9980016 Tty Az /Oiler

FJ7-28 /N Az /Oiler

9980018 K3z /Oiler

998A171 fnimi 2k /Encourage funnel
9588A120 2285 /Line set tube
FJ4-19 2R 42201/ Line module

<44>

= /Num

= = s s s b s S S e s S s s s s s s e




